Material & Engineering Laboratory-Taipel
TEST REPORT
Report No. - HIK-03-04484X

Page : ] o)
Date : September 08, 2008

Jin Kou Enterprise Co., Ltd

CLIENT:
APPLICANT: Jin Kou Enterprise Co., Ltd
STYLE/ITEM NO.: Quick Release Pin/No.JK-4QRPT-1.0/5ize:1/4"x1.0" GRIP/Material:SCM4130

DATE OF APPLICATION: August 29, 2008
DATE OF TEST: August 29, 2008~September 08, 2008

TEST METHOD: Double Shear Test
The information mentioned in the above section is provided by testing

NOTE:
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(Exclude tested date)

TEST RESULTS

TESTSAMPLE |  Double ShearLoad
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Material & Engineermﬁ Laboratory-Taipel
TEST REPORT
Report No. : HK-08-04485X

Page 1 ol
Date September 08, 2008

CLIENT: Jin Kou Enterprise Co., Ltd
APPLICANT: Jin Kou Enterprise Co., Ltd
STYLE/ITEM NO.: Quick Release Pin/No.JK-6QRP1-1. 5/Size:3/8"x1.5" GRIP/Material:SCM4130
DATE OF APPLICATION: August 29, 2008

2008~September 08, 2003

DATE OF TEST: August 29,
TEST METHOD: Double Shear Test
NOTE: The information mentioned in the above section is provided by testing
(Lmludﬁ: tﬁsh..,d Lhtu}
TEST RESULTS
TESTSAMPLE |  Double Shear Load
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Material & Ellgfllt:t.‘l'lll,'l-'_ Laboratory-Taipel
TEST REPORT
Report No.  HK-08-04486X

Page | of ||
Date : September 08, 2008

CLIENT: Jin Kou Enterprise Co., Lid
APPLICANT: Jin Kou Enterprise Co., Ltd
STYLE/ITEM NO.: Quick Release Pin/No.JK-8QRPT-1.5/81ze:1/2"<1.5" GRIP/Material:SCM4130
DATE OF APPLICATION: August 29, 2008
DATE OF TEST: August 29, 2008~September 08, 2008
TEST METHOD: Double Shear Test
The information mentioned in the above section 1s provided by testing

NOTE:
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TEST RESULTS :
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Material & Engineering Laboratory-Talpel
TEST REPORT
Report No. : HK-08-01098X
Page * 1 of X
Date - March 18, 2008
CLIENT: Jin Kou Enterprise Co., Ltd
APPLICANT: Jin Kou Enterprise Co., Ltd
CARGO: Pin Quick Release/1/4%1.25IN Part NO.:PN-B-SA-02482415-A
MAFERIAL: SUS 17-4
DATE OF APPLICATION: March 11, 2008
DATE OF TEST: March 11, 2008~March 18, 2008
TEST METHOD: Double Shear Test
NOTE: The information mentioned in the above section 18 provided by testing
(Exclude tested date)
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TEST RESULTS

/ TEST SAMPLE | Double Shear Load
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CLIENT:

APPLICANT:

CARGO:

STYLE/ITEM NO.:

DATE OF APPLICATION:
DATE OF TEST:

TEST METHOD:

NOTE:
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TEST RESULTS :

TEST REPORT
Report No. * HK-08-01028X
Page 1 Of¢
Date - March 17, 2008

Jin Kou Enterprise Co., Ltd

Jin Kou Enterprise Co., Ltd

Pin Quick Release Lock
0.188"DIAX1.00"GRIP/560417/Material:17-4(SUS 630)
March 07, 2008

March 07, 2008~March 17, 2008

Double Shear Test
The information mentioned in the above section is provided by testing

(Exclude tested date
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Material & Engineering Laboratory-Taipel

TEST REPORT

Report No. @ HK-08-01028%
Page : ] of ]

Date : March 17, 2008
CLIENT: Jin Kou Enterprise Co., Lid
APPLICANT: Jin Kou Enterprise Co., Ltd
CARGO: Pin Quick Release Lock
STYLE/ITEM NO.: 0.188"DIA>1.00"GRIP/560417/Material:17-4(SUS 630)
DATE OF APPLICATION: March 07, 2008
DATE OF TEST: March 07, 2008~March 17, 2008
TEST METHOD: Double Shear Test
NOTE:

The information mentioned in the above section is provided by testing
(Exclude tested date)
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TEST RESULTS :
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Material & Engineering Laboratory-Taipel
TEST REPORT
Keport No. * HK-08-01027X

Page : 1 of |
Date March 17, 2008
CLIENT: Jin Kou Enterprise Co., Ltd
APPLICANT: Jin Kou Enterprise Co., Ltd
CARGO: Quick Release Pin/3/8x1.50" Part No.:701921-000(SUS 416)
DATE OF APPLICATION: March 07, 2008
DATE OF TEST: March 07, 2008~March 17, 2008
TEST METHOD: Double Shear Test
NOTE: The information mentioned i s provided by testing
(Exclude tested date) ¢ R
TEST RESULTS : N
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Material & Engineering Laboratory Talpel

TEST REPORT
Report No. - FHK-08-009602X

Page 1 of 1
Date - March 06, 2008
CLIENT: Jin Kou Enterprise Co., Ltd
APPLICANT: Jin Kou Enterprise Co., Ltd
CARGO: Pin, Quick Release <1PCS
STYLE/ITEM NO.: 7/16"x1.75"GRIP/#560423001
DATE OF APPLICATION: March 5, 2008
DATE OF TEST: March 5, 2008—~March 6, 2008
TEST METHOD: Double Shear Test

NOTE: The information mentione
(Exclude tested date)
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TEST RESULTS -
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